Orbital: Electron. J. Chem. 2025, 17(1), 85-93

the
electronic
journal of

Orbrtol

The electronic journal of chemistry

Full Paper | http://dx.doi.org/10.17807/orbital.v17i1.22274

Post-Treatment of Microbrewery Effluent Through
Coagulation and Rapid Filtration

Amanda Vedam Pupin * @2, Cleber Pinto da Silva *® @ and Sandro Xavier de Campos® @

This study evaluated the efficiency of double and triple filtration technology associated with coagulation as a post-
treatment of microbrewery effluent from an anaerobic decant-digester (ADD). The coagulants used were ferric
chloride (FeCl;), polyaluminum chloride (PAC), and a tannin-based natural coagulant (TAN). The filtration rate
used was 120 m3/m?/day. The efficiency of the system was evaluated through physicochemical parameters. The
[...]
particles that are not completely removed by coagulation or 100%
by DF. 99%

It was observed that the order of performance of the zfgf
coagulants was PAC > TAN > FeCl,. PAC showed the best o6%
results, achieving the best removals at the lowest 95%
concentration. TAN, although used at a slightly higher %
concentration (only 5 mg/L above PAC), also obtained o
excellent results, especially in TF, where turbidity and 019
apparent color removals were 99% and 98%, respectively. This 90%

reduction is attributed to the retention of colloidal particles Ay TUppper Todimal) TeSMmal)  TS(man) TN
and dissolved solids by the sand, activated carbon and c
clinoptilolite filters [17, 24].

Removal percentage (%)

j—

@ FeCI3 @ PAC OTAN

Removal percentage (%)

s

Fig. 3. Mean results obtained for brewery effluent treatment
by: A - coagulation; B - DF; C - TF. FeCls in 130 mg/L, PAC in 90
mg/L, and TAN in 95 mg/L; TDS: total dissolved solids; TSS:
total suspended solids; ST: total solids. Filtration rate 120
m3/m2d; pH ~ 7.0. (Mean (%) = SD, n = 3).

Published by Federal University of Mato Grosso do Sul | www.orbital.ufms.br 88


file:///C:/Users/Fabio/Desktop/Template%20-%20Orbital/Final/www.orbital.ufms.br

Table 2. Physicochemical results obtained for the microbrewery effluent from decant-digester and post-treatment by coagulation, DF and TF

Orbital: Electron. J. Chem. 2025, 17(1), 85-93

FeCI3 PAC TAN

ADD COA DF TF COA DF TF COA DF TF
Apparent color (uH) 1864.5+5.6 217.2+2.2 164.8 +1.5 57.7+19 251.1+1.2 163.9+2.6 452+2.4 186.2+2.7 149.0+1.6 40.8+2.1
True Color (uH) 3983 +55 57.1+26 420+2.4 26.2+2.1 493+27 344+22 14+£19 51.1+1.7 423+22 17.4+1.1
TDS (mg/L) 2052.3+10.3 4104 +41 205.8+23 724+1.4 374.0+3.7 157.8+1.6 68+1.4 502.4 +5.0 315.7+3.2 112.0+£1.1
TSS (mg/L) 2753 +12.7 63929 20.3+1.3 11.8+1.3 30321 20.2+1.1 14+£13 46.2+1.6 18.2+1.0 10.1+£1.3
ST (mg/L) 2785.0+14.0 4741 2.5 332.3+22 1722+2.5 5741 +3.0 352.1+24 104 +1.9 632.0+1.8 532.0+2.8 170.3+23
Turbidity (NTU) 128.5+1.5 14.4+04 54+04 3.3+0.2 12.8+0.4 3.6+0.3 1.98+0.3 9.7+0.2 3.4+05 1.71+£0.1
BODs (mg/L) 680.7 +23.5 548.8+12.5 451.8 +14.1 343.4+83 5548 +14.2 434.2+11.1 300.6 +12.5 507.7 £12.7 486.8 +10.1 276.6 +11.7
COD (mg/L) 1268.5+28.5 957.0+13.6 879.9+12.3 496.0£9.6 988.9+124 936.5+12.8 487.7+11.0 889.5+10.6 878.7+14.7 455.2+11.5
Phenols (mg/L) 129+27 6.70+ 0.6 29+0.6 ND 6.2+1.1 3.4+03 ND 6.3+0.6 3.0+0.1 ND
PT (mg/L) 10.8+25 44+43 3.3+0.1 0.2+0.0 4.4+02 3.8+0.0 0.2+0.0 4.5+0.1 4.3+0.5 0.1 +0.0
Nitrate (mg/L) 9.7+1.2 6.6 +0.2 54+0.1 4.1+0.1 6.7+0.1 5.0+0.1 4.3+0.1 6.0+0.1 4.7+0.1 3.7+0.1
Nitrite (mg/L) 27+13 0.5+0.1 0.4+0.1 0.2+0.1 0.5+0.0 0.4+0.0 0.2+0.1 0.5+0.0 0.4+0.1 0.2+0.0
N-NHs (mg/L) 219+25 0.50.1 0.3+0.1 0.2+0.0 0.4+0.1 0.3+0.0 0.2+0.1 0.4+0.0 0.3+0.1 0.2+0.0
TNK (mg/L) 61.8+22 0.7+0.7 0.6+0.2 0.4+0.1 0.7+0.3 0.6 +0.1 0.4+0.1 0.7+0.2 0.6 +0.1 0.3+0.1

Mean results obtained for brewery effluent treatment by: ND: not detected; ADD: Anaerobic Decanter-Digester; coagulation (COA); double filtration (DF); triple filtration (TF). Ferric Chloride (FeCl;) 130
mg/L, Polyaluminum Chloride (PAC) 90 mg/L, and Tannin (TAN) 95 mg/L. N-NH;: ammoniacal nitrogen; TNK: total Kjeldahl nitrogen; TP: total phosphorus; TDS: total dissolved solids; TSS: total

suspended solids; TS: total solids; uH: Hazen Unit; NTU: Nephelometric Turbidity Unit. Filtration rate: 120 m3/m?2 d; pH ~ 7.0. (Mean (%) * SD, n = 3).

Published by Federal University of Mato Grosso do Sul | www.orbital.ufms.br


file:///C:/Users/Fabio/Desktop/Template%20-%20Orbital/Final/www.orbital.ufms.br

When comparing these results with the literature on
brewery effluent treatment, it is observed that the obtained
removal values were similar or even higher. Tonhato et al. [16],
with initial concentrations of 2420 uH for color, 1400 mg/L for
TSS and 256 NTU for turbidity, achieved 99.4% color removal,
but only 40.8% for TSS, using a TAN coagulant concentration
of 0.23 ml/L (~246 mg/L) and pH 4.9. Simate [15], using FeCl,,
obtained 82.3% turbidity removal (from 85 NTU to 15 NTU)
with 50 mg/L of coagulant. Shabangu et al. [8], with PAC at 70
mg/L, removed 75% of the turbidity in effluents with an initial
turbidity of 76.20 NTU. In the present study, the effluent had
an initial turbidity of 128 NTU, and it was possible to remove
89% of the turbidity with 130 mg/L of FeCl;, 90% with 90 mg/L
of PAC, and 92% with TAN in the coagulation stage. Alayu et
al. [35], reduced TSS by 47.8%, starting from 113.12 mg/L,
using a two-stage horizontal flow wetland system. In another
example, Okolo et al. [36], using Detarium microcarpum as a
flocculant, removed 96% of TSS from an initial concentration
of 728.3 mg/L. With the post-treatment system in this study,
which combines coagulation, DF and TF, it was possible to
remove more than 96% of TSS, varying according to the
coagulant used, demonstrating the high efficacy of the
process for this parameter.

In the present study, with variations in removals between
the coagulants, it was possible to achieve reductions of 89%
for TSS, 90% for color and 92% for turbidity in the coagulation
stage. In the TF, the removals were even more significant,
reaching 98% for apparent color, 99% for turbidity, and 96% for
TSS. These results demonstrate the high efficiency of the
proposed post-treatment, highlighting the potential of the
system for applications in brewery effluents.

Thus, the coagulation system followed by rapid filtration
proved to be highly efficient in removing turbidity, color and
solids from brewery effluents, presenting itself as a
competitive and promising alternative, with performance
comparable to or better than that of systems described in the
literature.

3.4 Removal of Biochemical Oxygen Demand, Chemical
Oxygen Demand, Phenols and Total Phosphorus

Fig. 4 shows the results of removal of BOD, COD, Phenols
and Total Phosphorus.

In the coagulation stage (Fig. 4A), BOD removal ranged
from 18% to 25%. In DF, removals ranged from 28% to 36%
(Fig. 4B), and in TF (Fig. 4C), removals reached between 50%
and 59%. For BOD, it was observed that the coagulation
treatment using tannins and the TF system provided a
removal of 60%. For COD, removals in the coagulation and DF
stages were less than 31%, with the best performance
observed in TF, where COD was reduced from 1268.5 mg/L to
455.2 mg/L (64% removal).

TAN demonstrated the best performance in BOD and COD
removal during coagulation. This result can be attributed to its
polymeric structure rich in phenolic groups, which are highly
effective at removing organic compounds such as those in
BOD and COD. This mechanism explains the superior
performance of the tannin coagulant, compared to PAC and
FeCl, in reducing these parameters in this study [20, 22, 37].

Much of the BOD and COD removal was attributed to the
triple filtration process with activated carbon and clinoptilolite,
which, due to its high porosity and adsorption capacity,
contributed significantly to the removal of organic
compounds. Clinoptilolite, with its ion exchange capacity, also
played an important role in removing these parameters [17,

Orbital: Electron. J. Chem. 2025, 17(1), 85-93

mFeCI3 OPAGC OTAN
60% -
50% o |
g
S 40% A
£
c
8
o
5 30% o
a
©
3 20% o
£
5]
o
10% -
0% -
BODS5 (mg/L) COD (mg/L) Phenols (mg/L) TP (mg/L)
A
@FeCl3 @ PAC OTAN
80%
70%
= 60%
5
= 50%
=
8 400
5 40%
a
T 30%
£
@ 20%
4
10%
0%
BODS5 (mg/L) COD (mg/L) Phenols (mg/L) TP (mg/L)
@ FeCI3 o0 PAC OTAN
100%
90%
g
7 80%
[
j=}
£
5 70%
o
@
2 60%
©
g
g 50%
5]
[+4
40%
30%
BODS5 (mg/L) COD (mg/L) Phenols (mg/L) TP (mg/L)
[of

Fig. 4. Mean results obtained for brewery effluent treatment
by: A - coagulation; B - DF; C - TF. FeCls in 130 mg/L, PAC in 90
mg/L, and TAN in 95 mg/L. TP: Total Phosphorus. Filtration
rate 120 m3/m2 d; pH ~ 7.0. (Mean (%) + SD, n = 3).

Comparing the results of this study with the literature on
post-treatment of brewery effluents, the removals of BOD and
COD are within or above the reported ranges. Innes et al. [13]
recorded COD removals between 42.9% and 89.4%, while
Tonhato et al. [16] reported 69.8% BOD removal. Shabangu et
al. [8] observed removals of 59.36% for COD and 59.54% for
BOD.

Studies combining coagulation with rapid filtration
demonstrate efficiency in BOD and COD removal. Costa et al.
[25], using filtration with gravel and clinoptilolite followed by
ozonation, achieved removals of 84% to 95% for BOD and 66%
to 81% for COD for sanitary effluents. Cavallini et al. [24]
achieved COD removals between 65% and 69% and BOD
removals between 55% and 79% with coagulation/oxidation
and double filtration processes for sanitary effluents. Despite
the significantly higher initial BOD and COD values in this
study, the removals obtained ranged from 50% to 59% for BOD
and from 61% to 64% for COD, demonstrating the

Published by Federal University of Mato Grosso do Sul | www.orbital.ufms.br 20


file:///C:/Users/Fabio/Desktop/Template%20-%20Orbital/Final/www.orbital.ufms.br

effectiveness of the methods employed, even without the use
of oxidizing agents.

The removal of total phenols varied according to the
coagulant used in the coagulation (Fig. 4A), DF (Fig. 4B) and
TF (Fig. 4C) stages, with ranges of 48% to 52%, 73% to 77%
and 100%, respectively. Although there was no significant
variation in the performance of the coagulants used, the
stages showed different results, with TF achieving total
phenol removal. This effectiveness is directly related to the
absorbent materials used in the TF stage, such as activated
carbon and clinoptilolite, which play a fundamental role in
retaining phenols. Phenols can come from toxic compounds
used during tank washing and their removal is extremely
important to avoid toxicity to the environment [38].

This study demonstrated a progressive removal of TP,
with efficiencies of 58% to 59% in coagulation (Fig. 4A), where
the coagulants showed similar performance, 60% to 69% in DF
(Fig. 4B), and 98% to 99% in TF (Fig. 4C), reaching a final value
of 0.1 mg/L in the treated effluents. The results obtained with
the applied post-treatment methods surpassed those
achieved by previous methods for brewery effluent treatment,
which ranged from 29.3% to 98.3%, depending on the
treatment time and processes employed, such as
ultrafiltration, reverse osmosis and adsorption with granular
activated carbon [13]. Additionally, Tonhato et al. [16] reported
82.3% TP removal using vegetable tannin-based flocculant,
and Swain et al. [2] obtained removals of 26% to 85% with
electrocoagulation combined with chemical coagulation. The
coagulation process in the initial post-treatment phase is
essential for TP removal. With metal coagulants, the
formation of metal hydrates facilitates phosphate
incorporation into hydrated oxide structures, promoting the
formation of mixed cationic and metallic phosphates [17, 24,
20]. The tannin-based coagulant stands out due to its
chemical structure, which contains highly reactive phenolic
and hydroxyl groups. These groups interact effectively with
organic compounds and phosphate ions, facilitating the
efficient removal of phosphorus [22, 37].

In the TF process, using clinoptilolite as a filter medium
increased process efficiency. This occurs because it
promotes ion exchange of the ammonium ion for Ca?t,
facilitating the precipitation of residual phosphate [17, 25, 26).

3.5 Removal of Total Kjeldahl
Nitrogen, Nitrite, and Nitrate

Fig. 5 shows the TKN, N-NH,; nitrite, and nitrate
concentrations of the analyzed effluent throughout the
different post-treatment stages.

At the coagulation stage (Fig. 5A), the removal efficiencies
of TKN, ammoniacal nitrogen, nitrate, and nitrite varied
depending on the coagulant used, reaching 47%, 35%, 38%,
and 42%, respectively. Coagulation, an essential step in
wastewater treatment, promotes particle aggregation and can
influence the removal of nitrogenous compounds, although its
efficiency depends on factors such as coagulant dosage, pH,
and temperature [17, 25, 26,39].

At the DF stage (Fig. 5B), the removal of these compounds
increased to 57% (TKN), 54% (ammoniacal nitrogen), 51%
(nitrate), and 52% (nitrite), highlighting the greater efficiency
of filtration in nitrogen removal. The retention of coagulated
particles and the adsorption of nitrogenous compounds by the
filter media were key factors contributing to this improvement
[17, 25, 26].

Nitrogen, Ammoniacal

Orbital: Electron. J. Chem. 2025, 17(1), 85-93

@FeCl3 @PAC OTAN
48% -
46%
RL
o 42%
g
£ 40%
@
£ 38% A
a
= 36%
=3
2 34%
5]
0 32% 4
30% A
28% +
Nitrate (mg/L) Nitrite (mg/L) N-NH3 (mg/L) TKN (mg/L)
A
mFeCl3 @ PAC OTAN
58% -
—E—
56% -
T 54%
8 52%
£
$ 50%
o
2 48% 4
©
Z 46% -
£
&8 4% A
42% A
40% -
Nitrate (mg/L) Nitrite (mg/L) N-NH3 (mg/L) TKN (mg/L)
B
@ FeCI3 o PAG OTAN
75%
S
o 0%
k=)
<
k<]
8 65%
©
Q
$ 60%
£
¢
55%
50%
Nitrate (mg/L) Nitrite (mg/L) N-NH3 (mg/L) TKN (mg/L)

Fig. 5. Mean results obtained for brewery effluent treatment
by: A - coagulation; B - DF; C - TF. FeCls in 130 mg/L, PAC in 90
mg/L, and TAN in 95 mg/L. N-NH3: ammoniacal nitrogen; TKN:

total Kjeldahl nitrogen. Filtration rate 120 m3/m?2d; pH ~ 7.0.

(Mean (%) £ SD, n = 3).

The TF stage (Fig. 5C) exhibited higher removal rates,
reaching 77% (TKN), 70% (ammoniacal nitrogen), 61%
(nitrate), and 74% (nitrite). The use of advanced filter media,
such as activated carbon and membranes, contributed to this
efficiency. Notably, clinoptilolite demonstrated removal rates
of 93.8% for TKN and 99.5% for ammoniacal nitrogen in the
post-treatment of anaerobic reactors [17, 26]. Additionally, its
application offers advantages such as low cost and
agricultural reuse of nitrogen [40].

Ultrafiltration systems can achieve TKN removal rates
ranging from 68.2% to 80.3%, but they involve high operational
costs [13]. In contrast, the combined coagulation-filtration
approach represents a more cost-effective and efficient
alternative for treating microbrewery effluents, ensuring
environmental compliance and reducing the toxicity of
ammoniacal nitrogen to aquatic fauna [17, 26].

The coagulation-filtration system (DF and TF) presents an
efficient and economical alternative for removing nitrogenous
compounds from microbrewery effluents, standing out for its
high efficiency in ammoniacal nitrogen removal. The results
indicate that filtration-based technologies can optimize

Published by Federal University of Mato Grosso do Sul | www.orbital.ufms.br 91


file:///C:/Users/Fabio/Desktop/Template%20-%20Orbital/Final/www.orbital.ufms.br

wastewater treatment, making it more accessible and
applicable to various industrial sectors.

4. Conclusions

This study demonstrated that the combination of
coagulation and triple filtration is a highly effective approach
for the post-treatment of microbrewery effluents, achieving
significant pollutant removals of up to 98% for apparent color,
99% for turbidity, 96% for total TSS, 77% for TKN, and 64% for
COD. Triple filtration played a crucial role in the final retention
of particles and organic compounds, maximizing the quality
of the treated effluent.

Among the coagulants tested, PAC achieved the best
results at lower dosages, followed by the TAN, which stands
out as an environmentally friendly alternative. FeCl;, although
effective, exhibited lower performance compared to the other
coagulants.

The high efficiency of the proposed system reinforces its
potential for practical application, ensuring compliance with
environmental standards and enabling the reuse of treated
water. Furthermore, this study paves the way for future
research focused on optimizing operational parameters and

assessing the economic feasibility of large-scale
implementation.
Acknowledgments

We would like to thank the Coordenagdo de

Aperfeicoamento de Pessoal de Nivel Superior (CAPES) for
their financial support.

Author Contributions

Amanda Vedam Pupin: Conceptualization, Methodology,
Investigation, Resources, Formal analysis, Writing-original
draft, Writing-review and editing. Cleber Pinto da Silva:
Conceptualization, Methodology, Investigation, Resources,